

Certificate No. 00694/DBBPAM

Date: January 8, 2019



SUCOFINDO

Issuing Office:

Jl. Arteri Tol Cibitung No. 1, Cibitung Bekasi 17520, Indonesia

Phone/Facs: +62 21 88321176/88321166

Email: jum.cbt@sucofindo.co.id

REPORT OF TESTING

The sample was submitted by client with the following identification:

CLIENT : KNAUF GYPSUM INDONESIA, PT.
ADDRESS : Cilandak Commercial Estate, Garden Centre 5th floor, Suite 16 (B)
Jl. Raya Cilandak KKO, Jakarta 12560, Indonesia

TYPE & SIZE OF CABLE : PLASTERBOARD

BRAND : KNAUF

MODEL : FIRESHIELD

THICKNESS : 12 mm, 12.5 mm, 15 mm

PRODUCT DATE : October 09, 2018

REFERENCE : Principal letter from KNAUF GYPSUM INDONESIA, PT.

DATE AND PLACE OF INTERVENTION : December 11 - 12, 2018 at KNAUF GYPSUM INDONESIA, PT Factory,
Cikampek – Jawa Barat
October 2-5, 2018 at SUCOFINDO, PT. Bekasi – Jawa Barat

TEST REQUIRED : Dimension, End Squareness, Tapered Edge, Hardness, Nail Pull Strength,
Flexural Strength, Humidified Deflection, Flame Spread Index, Cohesion at
High Temp.

SAMPLING PROCEDURE : Sample were drawn by KNAUF GYPSUM INDONESIA, PT.

QUALITY : The above sample had been tested under our presence for Witnessing and
witnessing with following results

CONCLUSION : KNAUF FIRESHIELD Comply To The Specification

STANDARD SPECIFICATION : SNI 03-6384 – 2000, EN 520 – 2004 – 11, ASTM C1396-2017

STANDARD METHOD : SNI 03 – 6434 -2000, ASTM C473, EN 520 -2004-11, ASTM E84

RESULT : See attached sheet

The Attachment available is an integral part of this certificate.

This test result (s) related to the sample (s) submitted only and the report / certificate cannot be reproduced in any way, except in full context and with the prior approval in writing from Sucofindo Laboratory.

This Certificate/report is issued under our General Terms and Conditions, copy of which is available upon request or may be accessed at www.sucofindo.co.id

SBU Laboratorium



Fandi Fermadi

CBT200229618-001



083711

01-2007A